PRFFINIV—=F 1 TET—

MH-603-608A-803
i ’\O_II’ .JZ I_

PAPIRIRIRNELH



& HXRLT
(1) BREXOHEE. F5
(2) EXHRROERIRMT X LA

(3) MEHREBT. OMERRZEERBRC T,

(4) BERICHREHRIL ETOT, PREEEHCIT.

DRMES - 21— FES - B@REN - 8 Lo A L URE U

(5) WABEZC LY SPBRTE. < L BmE

&NOTICE (Reques for Customers)

EhbH Y TTOTHRERTORADL. EEBECE T,

( 1) In placing an order for parts, be sure to specify the index number in this liems
( 2) Return of ordered goods cannot be accepted.
( 3) Besure touse the standard parts listed herein as repair parts.

Use of other maketed or similar go

( 4 ) Since orders for parts rush in during the demand season, earlier order are recommended.

(5 ) Asinsomo cases forms and dimensions may be different owing to remodelling of modifications,

notting the model number.

and the number of parts.

ods often causes a deterioration of performance and an earlier damage.

order parts upt

e —

"

CONTENTS
2 i
SECTION NAME .
N N PAGE
A FSUAZvI AV — AR
. TRANSMISSION  CASE GROUP =~/ 1
B FSURAZTVL I FTRER
. TRANSMISSION  GEAR  GROUP =~ 5
C Dr—JBR
C OHASSIS GROUP 11T s 9
D NFIER
CHANDLE  GROUP s s 11
E J=Y - F a3 pEE ..
C PULLEY & TENSION GROUP s st 13
F FxoY - TJU—FBEE
. CHANGE & BRAKE GROUP s s 17
IV YA RISV FI17—BiR
G . ENGINE & SIDE CLUTCH WIRE GROUP ™ 19
H 7)’ ‘“@1% ................
C COVER GROUP 21
] HEWRARE 0
CWHEEL, GROUP 77 23
NI —-0-5—H)1\—B8% (MH-603 - MH-608A
J. A g, Lo et o5
N27—0O0-9—HN—B% (MH-803)
K ' HAMMER ROTOR COVER GROUP .................................................................. 2 9
L N27—0-9—FS LR
. HAMMER ROTOR DRUM GROUP s 31
M NI —O0-—5 — R .
. HAMMER ROTOR DRIVE GROUP s 33
N 2 pTE 7 — L\BOR
C FRONT WHEEL | GROUP ™™o 37
Ny > —B3tR (MH-608A - MH-803)
O  BATTERY GROUP o T o ettt 41
= IR - TEEMFE ...
CTOOL GROUP I 43
°- ITy
ENGINE
GM181LN'373 (MH_GOS) ................................................................................. 4 6
FE250G_BG4O (MH_GOSA . MH-803) ............................................................ 7 4

=| Yy



A. TRk

A
SMISSI

zyyavy—ABE

ON CASE GROUP

MH-600---1004865##%

92F4B4E
MH-800---1000665#¢
A FSOAZSwI 3T —ABFR
. TRANSMISSION CASE GROUP
REEE| a—F &5 i i £ ] HE & &

No. CODE No. PARTS NAME Q TY| REMARKS

—. o . , RNEIAEELY

A-01 | G57 0101 002 | PSSV AZVaTYE TRANSMISSION ASS' Y T | Al~d4 Bl~d6
A-1 | G57 0111 001 | I w¥avs—A L CASE, transmission L 1 | EfNol0l~
A-2 |[G57 0112 001 | XwZarsr—A R CASE, transmission R 1 | EfNo.l0l~
A-3 | 90R 1200 001 | OV > P-12 ‘0" RING P-12 1
A-4 | 90R 1011 005 | OV > JASO-1011 ‘0" RING 4 | EENol0I~
A-5 [ M62 0225 001 | Z7owF74+—2<%7 b L | SHAFT,clutchfork L 1 | #{ENolll~
A-6 | M62 0224 001 | 25 vFT74—2+ 7+ R | SHAFT,clutchfork R 1 | EENol0l~
A-7 | M62 0226 002 | A FZovFT74—2 FORK, side clutch 2
A-8 |ORE 1200 003 | EY ¥ E-12 ‘E"' RING E-12 2 | ENo10l~
A-9 | G39 0215 000 | >7&—T7—A ARM, shifter 1
A-10 | G57 0271 000 | Fx>PHA KRR BOSS, change guide 1
A-11 | M07 0314 000 | 7 &—uaw RA 3% SPRING, shifter rod 1
A-12 | 9SB 2500 000 | RF—NR— 5/16” BALL, steel 5-16” 1
A-13 | 9BT 0801 403 | A b M8 x14 ¢ BOLT M8 x14¢ 1
A-14 | 9SP 0301 505 | RN 7> 3x15¢ PIN, spring 3x15¢ 1
A-15 | 9FW 0600 003 | e ZHH % M65 WASHER, plain  M65 1
A-16 | 9SW 0600 003 | /334 % M6 WASHER, spring M6 5
A-17 | 9BT 0601 003 | Hn b M6x10¢ BOLT M6 x10 ¢ 1
A-18 | M62 1024 000 | 7o vF¥af b U JOINT, clutch ~ upper 2
A-19 | M62 1026 000 | ¥aA > b L JOINT L 1
A-20 | M62 1025 000 | 34 b R JOINT R 1
A21 |9RS 1200 005 | RFwFV>r  S12 RING, snap 2
A-22 | G39 0219 000 | A K2 SwFuvy kK L ROD, side clutch L 1.
A-23 | M62 1022 000 | 4 k&2 SwvFuav Rk R ROD, side clutch R 1
A-24 | MO8 1016 000 | k> A< PIN, clevis 2
A-25 | 9ST 0161 603 | 7Y K 16x16¢ PIN, split 16x16¢ 2
A-26 | 9BH 0601 470 | 7 THRA b M6x 14 ¢ BOLT 7T M6x14¢ | 14
A-27 | 9NF 0600 003 | 77>V *Fv b M6 NUT M6 16
A-28 | 9BT 0801 600 | Kb M8 x 16 ¢ BOLT M8 x 16 ¢ 2
A-29 | 9BT 0807 003 | Bnw bk M8 x 70 ¢ BOLT M8 x70¢ 1
A-30 | 9NT 0800 003 | 77>V FFv b M8 NUT M8 3
A-31 | GB7 0272 000 | R"¥=zvh ¥ BRACKET 2
A-32 | 9BH 0605 573 | 7 THNL b M6 x 55 ¢ BOLT 7T M6 %55 ¢ 2
A-33 | ONT 0600 003 | v b M6 NUT M6 2
A-34 | G57 0273 000 | a4 vY—ush+2 | BRACKET 1
A-35 | 128 0141 000 | F=>—AAHZ— B COLLAR B 4
A-36 | 9BH 0609 073 | 7 TH M M6 x90 ¢ BOLT 7T M6x 90 ¢ 2
A-37 | 90S 2547 0702 | A A n—n SC-25477 SEAL, oil SC-25477 1 | RF4A%EESLY
A-38 | 90S 1535 0702 | A v—iv SC-15357 SEAL, oil SC-15357 1
A-39 | 90S 3562 1914 | AA v>—n QLFY-35621319 | SEAL, il QLFY-35621319 2
— 2 —_




-~
- V)™

5y, 2wy avy— ARk
FAREMISSION CASE GROUP

FSOAZTvI 3y — ARR
TRANSMISSION CASE GROUP

RiiEs| I—F &S # fif # {4 H= =
No. CODE No. PARTS NAME Q TY| REMARKS
A-40 | M60 0116 000 |Fzxv 2t PLUG, oil 1
A-41 | 9BT 0801 003 |#n b M8 x 10 ¢ BOLT M8 x10¢ 1
A-42 | 90W 0816 160 |>—rTU v +— M3 WASHER, seal M8 1
A-43 | G57 0275 000 | AA NV~—2 MARK; oil 1

— 4_




[

=<, 2 =wiyguE 4 FSUAZT v asFVEEE
B. HoXEission GEAR GROUP . TRANSMISSION GEAR GROUP
RHEE| a—F &= # & % ﬁﬁ HE| % =z
No. CODE No. PARTS NAME Q TY| REMARKS
B-1 |G57 0216 000 | a2 MAIN SHAFT 1 | 2%48& 0
B-2 | M62 3138 000 | Javr¥¥ 14T GEAR, main shaft 14T 1
B-3 | G57 0217 000 | >avr¥y GEAR, main shaft 1 |92%4AE D
B-4 | ONB 1418 162 | =— KA~x7 VY > KT-141816 | BEARING, needle KT-141816 | 2 | 92%F4F &Y
B-5 | 9BB 6202 000 | R—ARFUVZ #6202 BEARING, ball #6202 1
B- 6 | 9BB 6005 000 | H—nAx7YZ #6005 BEARING, ball #6005 1 | 2&E4A LY
B-7 |9RR 3500 015 | RFwFY 7 R-35 RING, snap R-35 1
B- 8 | 9RR 4700 015 | RFv AV 7 R-47 RING, snap R-47 1
B-9 | M23 0255 000 | %ovFT+7 b SHAFT 2
B-01 #57 0201 000 | O—bv 7PV GEAR ASS'Y, low top 1 [ BI01I&T
R o B-10 | G39 0216 000 | m— by I/¥PhH GEAR, low top 1
: B-11 | M54 0219 000 | =7 wa BUSH 2
(O/ P, 9 B-12 | MO7 0313 001 | ¥7&—mwy kaw sy | PACKING,shifter rod 6
@/ , % 12 3 B-13 | M23 0258 001 | /3w 2o 2H4 % PACKING, back shaft 4
) d d 14 B-14 | MO7 0234 002 | #YVF ¥+ 7 bhawsy% Vb | PACKING,shaft outer 4
B-02 7 0202 000 | 2 9FPTF vy GEARASS'Y. 2nd 1 | B1516&ts
: ' B-15 | G39 0213 000 | 22 ¥+¥ GEAR, 2nd 1
B-16 | M23 0256 000 | v¥ 7w a BUSH 2
B-17 | M99 0312 000 | ¥7&—umwk ROD, shifter 1
B-18 | G57 0312 000 | ¥ 7&—TA—2 FORK, shifter 1 | HE{ANo.I01~-
B-19 | 9SB 2500 000 | RF—iH—L 5/16” BALL, steel 5/16” 1
B-20 | M07 0314 000 | 7 &—m v KAk SPRING, shifter rod 1
B-21 | 9ST 3020 003 | 7Y ¥ 3x20¢ PIN, split 3x20¢ 1
B-22 | M23 0216 000 | #Z—> %7 b SHAFT, collar 2
PUIE B-03 | G57 0203 000 | ¥ Vo7 vy GEARASS'Y, reduction.| 1 |B2324&¢e
A B g B-23 | M54 0214 000 | »#>Y 2 ¥y GEAR, reduction 1
as B24 | M23 0224 000 | v¥7v¥a B BUSH B 2
@{C{ 43 B-25 | M07 0238 000 | #5—< %7 b3 D twF 4| WASHER 4
- ¢ % B-26 | M84 0216 000 | 4% WASHER 4
R > - / YA EOSyF T4 —5 B-27 | 90OR 1600 005 | OV > P-16 ‘0" RING P-16 4
.K‘“‘/\ .\/ 35 // -
W < B-28 | M07 0237 000 | #F— %7 hawstyF Y b | WASHER 4
@ 4 B-04 | G57 0204 000 | 771 KS7Pvy IDLER ASS'Y 1 | B2924& e
37 X d 0, B-29 | M54 0215 000 | 74 K> IDLER 1
184 B-30 | G57 0211 000 | FAY 2 SHERT, center 1
B-31 | G57 0212 000 | 25 wF¥¥ GEAR, clutch 1
35 B-32 | 9NB 2226 172 | =— RART Y 2" KT2226172 | BEARING, needle 4
B-33 [G57 0215 000 | AV Z2AH5— COLLAR, center shaft 2
B34 | G57 0213 000 | ¥+>2 SHAFT 2
‘ B-35 | M81 0226 000 | ¥—2Vw/ WR-355 CLIP WR-35S 2
! B-36 | G57 0214 000 | 7S wFE¥=A> PINION, clutch 2
~ ) e



11

FSUZAZTvYavFEVTER FSUAZwa EREER

. TRANSMISSION GEAR GROUP - TRANSMISSION GEAR GROUP
A RHES| o-F &8 5 B R 3 K8 S

No. CODE No. PARTS NAME Q TY| REMARKS
B-37 | M81 0227 000 | $—2V v/ AR-415S CLIP AR-41.5S 2
B-38 | 9SB 1250 000 | AF—AH—N 5/23 BALL, steel 5/32 48
B-39 | M62 0215 001 | ¥4 K25y FI3% SPRING, side clutch 2

~ B-40 | M62 0222 000 | ¥+ 2 ¥4 % WASHER, shaft 2
B-41 | 9BB 6007 000 | R—n~7 Y27 #6007 BEARING, ball ~ #6007 2
B-42 | 9RR 6200 015 | RF+vFY 7 R-62 RING, snap R-62 2
B-43 | 9BH 1006 070 | 7 T4 b M10=60¢ | BOLT 7T MIOx60¢ | 2
B-44 | M99 0214 000 | 4% WASHER 4
B-45 | 9SW 1000 000 | /<A HH % MI0 WASHER, spring  M10 8
B-46 | ONT 1000 013 |+ b MI0 P-125 | NUT MI0 P-125| 6
B-47 | 9NH 1000 073 | 7 TF> b Mi0 NUT 7T M10 2

TR




2,4y 2 v — %k
C . EJAS§E§1(?£ROUP C » CHASSIS GROUP
RHEEBE| a—F &5 i i i e # =
No. CODE No. PARTS NAME Q TY| REMARKS
C-1 | GhH7 0411 002 | ¥ —2> CHASSIS 1
C-2 |G57 0412 000 | > —> b UVYTAT— COLLAR 2
C- 3 | 9BT 0816 003 | AA b M8x160¢ | BOLT M8 x 160 ¢ 1
C-4 | 9FW 0800 003 | ¥4 % M8 WASHER, plain M8 2
C-5 | 9SW 0800 003 | /sA¥H % M8 WASHER, spring M8 6
I C-6 | 9NT 0800 003 | F¥ b M8 NUT M8 6
C-7 | 9BT 1016 003 | AN b MI0 =160 ¢ | BOLT MIOx160¢| 1
C-8 |[9SW 1000 003 | /32 ¥H* M10 WASHER, spring M10 4
C-9 |[9NT 1000 003 | +¥ b M10 NUT M10 4
C-10 | G47 0428 000 | UAV b ‘U"BOLT 2
‘ ) ﬂ C-11 | 9BT 1013 003 | AN b M10x130¢ | BOLT MI10x130¢| 3
5 C-12 | 9BT 0802 003 | Hn b M8 x 20 ¢ BOLT M8 x20¢ 1
C-13 | G57 0414 001 | =¥y R BED, engine 1 | MH-608A,803
C-13" | G57 0425 000 | =¥ R—2A BASE, engine 1 | MH-603
C-14 | G57 0415 000 | Ry R AYTHT5— COLLAR 1
C-15 | G57 0416 000 | xFawix— L BAR L 1
C-16 | G57 0417 000 | xF¥ aw/x— R BAR R 1
C-17 | G57 0421 000 | W R AV HS5— 103 COLLAR 1 | MH-608A,803
C-18 | G57 0426 000 | =YYV AT— STAY, engine support 1 | MH-603
C-19 |[9BK 0802 093 | I3V FOFNM D MEx20¢ BOLT M8 x20¢ 1 | MH-603"
C-20 | 9BT 0602 503 | An b M6 x25¢ BOLT M6x25¢ 2
C-21 | 9NT 0600 003 |+ b M6 NUT M6 4
C-22 | G57 0413 000 | F>>a M)Wk BRACKET 1
C-23 | 8MA 0212 000 | AE T FIFN~T—2 MARK 1 | MH-603
&; ) s C-24 | 8MA 0272 000 | HEVFFNv—7 MARK 1 | MH-608A
! C-25 | 8MA 0214 000 | HE T FFINNe—7 MARK 1 | MH-803
19 | Gsnedzbeo | | TR AT - ) trM 1826 /
25 | gHA 4000 | g 22220 /




. I\ FIVESR
N BIVES(R .
D . HANDLE GROUP HANDLE GROUP
RiES| a—-F &5 i T # Fi &g i #
No. CODE No. PARTS NAME Q TY| REMARKS
D-1 |[G57 0611 000 | N KT SHw b BRACKET, handle 1
D-2 | G57 0612 000 | A Foox/xy PLATE, turning 1
D-3 [MO07 0313 001 | ¥¥7&—uay FavxvFxr PACKING 4
D-4 [G57 0613 002 | 7o whbRUYHAL A PLATE 1
D-5 | 9BK 0802 083 | /3AYF®@HNL b M8 x 20 ¢ BOLT M8 x20¢ 4
D-6 |Gh7 0614 002 | 4 Fo ¥ PIN, turning 1
D-7 |G57 0615 000 | ¥yavir¥s PIN 1
D-8 | G57 0617 000 | V> 7v—} PLATE, rink 2
D-9 | 9BT 0603 003 | R b M6 x 30 ¢ BOLT M6 =30 ¢ 3
D-10 | 9NP 0600 040 | A v b M6 NUT M6 3
e D-11 [ G57 0616 000 | a>ba—NAFY SPRING, control 1
' D-12 | G57 0618 000 | N> Raarbha—n74+%— | WIRE, handle control 1
D-13 | G57 0625 000 | »—F N> K HANDLE 1
D-14 | G57 0622 000 | N RAMDYWEHIRA T PIPE 1
D-15 | 9BT 1218 003 | " b M12x180¢ | BOLT M12x180¢| 1
D-16 | 9FW 1200 003 | e >H¥H % M12 WASHER, plain M12 2
D-17 | 9SW 1200 003 | /332 ¥H R M12 WASHER, spring M12 1
D-18 | 9NC 1200 002 | 7Zwa+v k M12 NUT M12 1
D-19 | EIl 3127 020 | Z S5 vFVIs—=F v ¥ LEVER ASSY, clutch 1
D-20 | G57 0619 000 | N> krariu—ive—2 MARK 1
D-21 | 8MA 0027 000 | A4 > RAw—2 MARK
D-22 | 8MA 0007 000 | 2o vFrvis—Favfv—2 | MARK 1
-



. i
gULLEY & TENSION GROUP

s}
(MH603)

E TJ—=Y - Fo 3 8%
« PULLEY & TENSION GROUP
RH%ESE| a—k & BB i A Lo e W &
No. CODE No. PARTS NAME Q TY| REMARKS
E-1 |G57 0826 000 | =>oo>F—Y PULLEY, engine 1 | MH-603
E- 2 | G57 0827 000 | 181~ hAHx SUPPORT, belt 1 | MH-603
E-3 |9BK 0801 683 | /s3xYFORML M MBx16¢ BOLT M8 x 16 ¢ 4
E-4 | G57 0813 000 | >y~ VAV T4 SUPPORT, engine belt lower 2 | MH-603
E-4 | G57 0813 000 | >~V bhAHx T& SUPPORT, engine belt lower 4 | MH-608A,803
E-5 | 9BT 0600 875 | 6427FYF A4y M6 SCREW M6 2 | MH-603
E-5 | 9BT 0600 875 | 6A427FY*¥ A%y Mb SCREW M6 4 | MH-608A.,803
E-6 |Gb7 0814 000 | avwvo5Frarvyr—Lh ARM, tension 1
E-7 | M66 0843 000 | 7>¥aran ROLLAR, tension 2
E-8 |[9RS 1000 005 | RFwFV 2 S-10 RING, snap S-10 2
E-9 | G57 0815 000 | A VoFryarp—A ARM, tension 1
E-10 | G57 0816 000 | awyonxrryvy FOOK, spring 1
E-11 | S80 0813 000 | F>>a>7—ALvir SUPPORT, tension arm 1
E-12 | 9BT 0802 503 | &A1+ M8x25¢ BOLT M8 x25¢ 2
E-13 | 9SW 0800 003 | /s&x¥H % M8 WASHER, spring M8 2
E-14 | 9NT 0800 003 | Fw b M8 NUT M8 2
E-15 | G57 0817 000 | N>re—Fr¥arvyr—A ARM, tension 1
E-16 | G38 4237 000 | 7¥>>=aan B-W ROLLAR, tension B-W 1
E-17 | 9BB 6201 002 | R—AF7 Y2 #0201 2RS | BEARING,ball #6201 2RS | 2
E-18 |[9RR 3200 005 | AFw Sy R-32 RING, snap R-32 1
E-19 | 9RS 1200 005 | AFvF) > S-12 RING, snap S-12 1
E-20 | G57 0818 000 | »Nore—F2varvr SHAFT, tension 1
E-21 | G57 0819 000 | &> F7/—) PULLEY 1
E-22 | 9BT 0801 503 | AL b M8x15¢ BOLT M8 x15¢ 1
E-23 | 9KY 0504 501 | # &= F— 5x45¢ KEY 5x45¢ 1
E-24 | 9VA 0430 003 | V~JL b LA-43 V' BELT LA-43 1| A
E-25 | 9VA 0370 003 | VUL b LA-37 V' BELT LA-37 1 | B&EM
E-26 | G57 0820 000 | x> FF—Y~VhAHx SUPPORT, belt 3
E-27 | 9BK 0802 083 | /s3YF®OHNL P+  MEx20¢ BOLT M8 x 20 ¢ 3
E-28 | 112 0861 000 | 225w LIis— LEVER, main clutch 1
E-29 | G57 0831 000 | ¥>=aA b L JOINT L 1
E-30 | 112 0863 000 | a2 S5 vF RSy SPRING, main clutch 1
E-31 | 9BT 0603 003 | A+ M6 x 30 ¢ BOLT M6 %30 ¢ 1 \
E-32 | 9NT 0600 003 | +v h M6 NUT ME 1
E-33 | 112 0864 000 | vos—ho&— L COUNTER, lever L 1
E-34 112 0865 000 | vos—AHw&x— H COUNTER, lever H 1
E-35 | G57 0832 000 [ON 75w+ WL ON CLUTCH WL 1
E-36 | G57 0833 000 | AbwFrS5wF WL CLUTCH,stop WL 1
E-37 | 112 0868 000 | ¥ 2 H 35— COLLER 2
E-38 | 124 0823 000 | wiss% SPRING 1




*
F(;)altl GROUP

(MHE03)

FT—=U - 73
» PULLEY & TENSION GROUP

RHES| a—F BS i & £ R Hm H =
No. CODE No. PARTS NAME Q TY| REMARKS
E-39 | 9BT 0809 003 | Anb M8 %90 ¢ BOLT M8 x 90 ¢ 2
E-40 | MI13 0825 000 | 7>>arvUA4¥—aAf >~ | ]OINT, tension wire 2
E-41 | 112 0874 000 | a4 b7 —1h PLATE, joint - 1
E-42 | 9FW 0600 003 | ¥ H % M6 WASHER, plain M6 4
E-43 | 9ST 0201 503 | "V E> $2x15¢ PIN, sprit $2x15¢ 4
E-44 | 112 0869 000 | 75w FHIx— COVER, clutch 1
E-45 | 112 0870 000 | W25 vF~v—2 MARK W, main clutch |
E-46 | 8MA 0211 000 | W A2 S vF~v—2 MARK W, MAME clutch |
E-47 |9CR 0601 253 | EZ,sxY* 2%y M6x12¢ SCREW M6x12 ¢ 3
E-48 | 124 0828 000 | 827y w/ zua 8 GRIP black 1
E-49 | 124 0829 000 | 87V v/ T A 8 GRIP red 1
E-50 | 124 0831 000 | 1079w T A 10GRIP red 1
E-51 [ MO8 1016 000 | kS 7 &~ PIN, clevis 2
E-52 | 9ST 0161 603 | VY E> $16x16 £ | PIN, sprit pl6x16¢| 2
E-53 | Gb7 0822 000 | =225 wF U4 ¥— WIRE, main clutch 2
E-54 | 106 0496 001 | 7>’ arkwiRY iz SPRING, tension 3
E-55 | M67 0821 000 | 75 v Lis— LEVER, clutch 1
E-56 | 9RS 1600 005 | AFw SN S-16 RING, snap S-16 1
E-57 | M67 0820 000 | A/s— COVER 1
E-58 | G57 0823 000 | #V bV SvFeo—2 MARK 1
E-59 | 9CR 0601 253 | I 83V F a3 SCREW 3
E-60 | 124 0830 000 |10V v/ a: 10GRIP black 1
E-61 | G57 0824 000 | No~v—F a4 y— WIRE, tension 1
E-62 [9CV 1500 001 | a>~_yZA~)L b BELT 6
E-63 | G57 2811 000 | =>o>S—Y PULLEY, engine 1 ] MHG08A.803
E-64 | G57 2812 000 | > ¥~ bAY TR ZA SUPPORT, engine belt I
E-65 | 9NP 0800 040 | A—ss—uw ¥ vk M8 NUT M8 2
E-66 | M07 0813 000 | 77—V AH ¥4 % WASHER, stopper 1
E-67 | M70 0819 000 | ~V AV (Y awawy) STOPPER, belt 1




21

F Fxoy - TU—FREF

« CHANGE & BRAKE GROUP

RH#BE| a2—F &% i 1) 2 i S0 i &
No. CODE No. PARTS NAME Q TY| REMARKS
F-1 | G57 0911 001 | Fx>Puawl ROD, change 1
F-2 | 124 0830 000 | 1027V » =/ 7ua 10 GRIP brack 1
F-3 | G57 0912 000 | Fx=>P&w IV TURN BACKLE, change 1
F- 4 | 9NT 0800 003 | v b M8 NUT M8 1
F-5 |9NT 0800 103 | XV Ax¥Fv b M8 NUT M8 1
F-6 | 9RB 0800 000 | V>ZH—n IF¥RY BALL, rink 1
F-7 | 9RB 0800 001 |V >Z&H—n k&Y %Y | BALL,rink 1
F- 8 | 9SW 0800 003 | /33 ¥4 % M8 WASHER, spring M8 2
F-9 | 9NT 0800 003 | 5w b M8 NUT M8 2
F-10 | G57 0913 000 | F=> Y NIV HS5— COLLAR 1
F-11 | 9BT 0805 003 | A b M8 x 50 ¢ BOLT M8 x 50 £ 1
F-12 | 9FW 0800 003 | ¥4 % M8 WASHER, plain M8 1
F-13 | 9SW 0800 003 | /xx¥H % M8 WASHER, spring M8 1
F-14 | G57 0951 000 | 7 v—FHNH— HOLDER, brake 1
F-15 |S30 1012 000 | Jv—Fa AF7Y V¥ | SHOE, brake 2
F-16 | 9BK 0802 093 | EZ,sAxVF@FNM M M8x20¢ SCREW M8 x 20 ¢ 2
F-17 | G57 0957 000 | 7v—F K> L DRAM, brake 1
F-18 | 9KY 0502 000 | *— 5%20¢ KEY 5x20¢ 1
F-19 | S69 0214 000 | eZ¥H A WASHER, plain 1
F-20 | 9BK 0801 683 | sy F@FNL b MEx16¢ SCREW M8 x 16 ¢ 1
F-21 | E12 1111 030 | 22 9Fun—7vy AT b—FL3-) LEVER, clutch 1
F-22 | G57 0952 000 | 7v—%DA4Y—7w2 FOOK, brake wire 1
F-23 | G57 0953 000 | Fv—F T A ¥— WIRE, brake 1
F-24 | T10 0567 001 | ¥4 FZ25VFILP—FF 3% SPRING, side clutch wire return 1
F-25 | Gb57 0956 000 | &ZA+v b M6 NUT M6 1
F-26 | 9BT 0602 003 | Rn b M6 x 20 ¢ BOLT M6 x 20 £ 1
F-27 |S38 1019 000 | 7 v—F~—2 MARK, brake 1




I Y1 EOSyFI117—R%
ENGINE & SIDE CLUTCH WIRE GROUP

G.

G . ENGINE & SIDE CLUTCH WIRE GROUP

RHESE| a—F &5 =i i B o HE H &
No. CODE No. PARTS NAME Q TY| REMARKS
G-1 | E13 1149 010 | 4 FZ S vF L= v LEVER ASSY, side clutch 1 9L D
G- 2 | E23 1122 040‘,‘L AEVR—=T VY LEVER ASS'Y, combe 1
G- 3 | G57 1011 YA RISV FTA¥Y— L WIRE, side clutch L 1
G-4 | 657 BB | 414 ¥25vF74¥— R | WREsidecluch R 1
G-5 | MO8 1016 000 | EZ 7 A< PIN, clevis 2
G- 6 | 9RP 0612 003 | RE¥> ‘R" PIN 2
G-7 | S50 1951 000 | Fv—FFE KR SPRING, brake 2
G-8 | 108 1311 000 | Aaw b7 A ¥— WIRE, throttle 1 MH-603
G- 9 | FA63048A A MY T ALY F(F T SWITCH, stop 1
G-10 | M81 2311 000 | AA vFAHis— COVER, switch 1
G-11 | MBI 2312 000 | A/s— MUV H TS Y FLANGE, cover 1
G-12 | 124 0646 000 | AA wFxrFava—F CODE 1
G-13 | M81 2305 000 | = ipi— COVER, engine 1
G-14 | 9CR 0601 043 | »sxYFa%xY SCREW 2
G-15 | CEG 0021 230 | =¥ GMI8ILN-373| ENGINE GMISILN-373| 1 MH-603
G-16 | 9BT 0803 503 | Ak M8x35¢ BOLT M8 x35¢ 4
G-17 | 9FW 0800 003 | /332 ¥H % M8 WASHER, spring M8 4
G-18 | 9SW 0800 003 | ZHAH R M8 WASHER, plain  M§ 4
G-19 | 108 1311 000 | Amy b7 A4 ¥— WIRE, throttle 1
G-20 | CEG 0030 270 | =>¥ > (A  FE250G-BG40| OHV ENGINE  FEXS(G-BGA0| 1 OHV(t 1)
G-21 | 9BT 0804 003 | A M§x40¢ | BOLT M8x40¢ | 4 ﬁgggg’*
G-22 | 9SW 0800 003 | 232 H 3 M8 WASHER, spring M8 4 ‘
G-23 | 9FW 0800 003 | e S¥H A M8 WASHER, plain M8 6
G-24 | 9NT 0800 003 | +wv b M8 NUT M8 2
G-25 | S73 1311 000 | VaAnFauAfix~e—2 MARK 1 MH-603
G-26 | G57 2816 000 | R His— COVER 1 |7
G-27 | G57 2819 000 | A5 — COLLAR 4
G-28 | 9BT 0606 503 | A b M6 x 65 ¢ BOLT M6 x 65 ¢ 4 BiHHG0RAS08
G-29 | 9SW 0600 003 | xAH¥H AR M6 WASHER, spring M6 4




) 7I\—F8{%
HIN—FE8{R = COVER GROUP
. COVER GROUP
RHgE| a—F &2 # B % # B =

No. CODE No. PARTS NAME Q TY| REMARKS
H-1 |[G57 0962 000 | /L hHI2s—FY WA 25— STAY, belt cover 1

17-18 - 19 H-2 |[9BK 0602 093 | ESNFVYFOHELD MEx20¢ SCREW M6 x 20 ¢ 4
H-3 | G57 0963 002 |~ bk Hss— COVER, belt 1
H-4 | G57 0964 001 | AV FL—1| PLATE 1
H-5 | 9BK 0601 293 | ES/s2YF@FL+ MEx 12 ¢ SCREW M6x12 ¢ 2
H- 6 | 9BK 0802 093 | ES 33 VF@HFL T MEx20¢ SCREW M8 x 20 ¢ 3
H-7 |S73 1417 000 | v A MSv—2 *MAMETORA’ MARK 1
H- 8 | 8MA 0518 000 | A x—KXwF+ ro—2 MARK 1
H-9 | G57 0975 000 | ¥ a7 Hsi— COVER 1 | MH-603
H-9 | G57 0965 000 | a7k i— COVER 1 | MH-608A,803

2 H-10 [ MO1 0715 000 | N—FAZ Y wF CLIP, harness 2
H-11 | G57 0976 000 | L Ass— COVER L 1
H-12 | G57 0967 000 | Fz>ov—2 MARK, change 1
H-13 | 8MA 0505 000 | =7 2 Y —F~v—2 MARK 1
H-14 | G57 0968 001 | N> KA kss— COVER, handle 1
H-15 | M86 0717 000 | 7>E>¥Favv—2 MARK 1
H-16 [ G57 0424 000 | vaAf > bFawfv—2 MARK 1
H-17 | 8MA 0213 000 | 2 XA\ PLATE 1 | MH-603
H-18 | G57 0973 000 | >a XAy PLATE 1 | MH-608A
H-19 | 8MA 0215 000 | > 2 A4\ PLATE 1 | MH-803
12
e
| 7
N
S
(MHB08A-803)
_— 22 e



MHE03-608A  {HBEM

MH-803 RB&EM
(#723>/MH-603-608)

EFRREEGR

WHEEL GROUP

I R R

WHEEL GROUP
HHBEE| a—F &S B % % # mE| W =
No. CODE No. PARTS NAME Q TY| REMARKS
1-01 | C25 3400 0730, L 400-7 148 TIRE 1P 1 [111~11
1-02 | C25 3400 0731| L 400-7 7wy L TIREASS'Y L 400-7| 1 ||11~11
1-03 | C25 3400 0732| 4, 400-7 7w R TIREASS'Y R 400-7| 1 ||11~11
1-1 |C25 0040 0072 | 24+ AGA00-7 | TIRE AG400-7 2
I-2 |C25 0040 0073 | F2—7 400-7 TURE 400-7 2
1-3 | M8 1124 000 | "4 —n7F+¥Y% L WHEEL L 2
1-4 |M81 1126 000 | "4 —AT7FVYF R WHEEL R 2 | | MH-603
I-5 |9BS 0801 603 | a4 &ANI M8x16¢ | BOLT M8x16¢ | 8
I -6 | 9SW 0800 003 | /x3H¥H % M8 WASHER, spring M8 16
I-7 |9NS 0800 003 | a#&Fv b M8 NUT M8 16
1-8 |G57 1111 001 | &4 —L 400-7 BOSS, wheel  400-7 2
I-9 |9BS 0802 003 | a4 &AL b M8x20¢ | BOLT M8x20¢ | 8
[-10 | M81 1116 000 | ¥+ o Z¥ AT am) PIN 2
1-11 |9RP 1023 003 | RE¥> 10 ‘R’ PIN 10 2
I-04 | C25 3167 0820 EO-%4+T 16x7.00-8 18 | TIRE, pilow 1P 1 [1112~18
I-05 | C25 3167 0821| EO-511 16X7.00-8 L7v¥ | TIREASS'Y, pillow L 1 | |112~18
I-06 | C25 3167 0822 EO-%1+ 16X7.00-8 RPvY | TIREASS'Y, pilow R 1 [|112~18
1-12 | C25 1670 0080 | ¥m—&X A+ L AGPI6x700-8 | TIRE AGPI6x700-8 CML| 1
1-12 |C25 1670 0081 | ¥m—&4% R AGPI6x7.00-8| TIRE AGPI6x7.00-8 CMR| 1 ||MH-803
1-13 | G57 1115 000 | &4 —n®EZ 16-700-8 | BOSS, wheel  16-7.00-8 | 2
1-14 |9BT 1002 003 | Ak MI0x20¢ | BOLT MI10x20¢ | 8
I-15 | 9SW 1000 003 | 7344 % MI0 WASHER, spring  M10 8
I-16 |9NT 1000 003 |+ b MI0 NUT MI0 8
1-17 | M81 1116 000 | >+ o2V (v aw) PIN 2
1-18 |9RP 1023 003 | RE¥> 'R’ PIN 2




. i . B, N9 —0—5—h)\—FE% (MH-603 - MH-608A)
J ) \yVM—-E E —F-i ’C)-)’T_Ojl??} \CB@E?R( %EO%%S MH-608A) \J » HAMMER ROTOR COVER GROUP
= HAM
RES| a—F #5 i i) £ 7 Rm s £
No. CODE No. PARTS NAME Q' TY| REMARKS
J-1 | G57 1411 003 | nN>rv—m—ZR—HI3— COVER, hammer rotor 1 | BELY CHRtLE
J-2 | G57 1412 002 | n>v—m—%&— 1Y Wh A+ | BRACKET 1 | MH-603
J-2 | G57 3412 001 | nNre—m—&— NY Wi i+ | BRACKET 1 | MH-608A,803
J-3 | G57 3413 000 | AV # PLATE 1
J-4 | 9BT 0802 003 | HRnub M8 x 20 ¢ BOLT M8 x20¢ 9
J-5 | 9FW 0800 003 | > h % M8 WASHER, plan M8 11
J-6 | 9SW 0800 003 | /x3¥H %R M8 WASHER, spring M8 11
J-7 | 9NT 0800 003 |k M8 NUT M8 11
J-8 | 9BT 0801 603 | &b M8 = 16 ¢ BOLT M8 x16¢ 2
J-9 | 9BT 1217 003 | R b M12x170¢ | BOLT MI12x170¢| 2
I'F J-10 | 9FW 1200 003 | b ZHFH % M12 WASHER, plain MI12 4
J-11 | 9SW 1200 003 | 734 % M12 WASHER, pring M12 4
J-12 | ONT 1200 003 | +w b M12 NUT M12 2
J-13 | G57 1415 002 | EVERUFavtVh— COVER, front adjust 1
J-14 | G57 1416 000 | &YV Zuwk 1 ROD, connect 1 1
J-15 | 9ST 0161 603 | 7V E> 16x16¢ | PIN, sprit 16x16¢ | 4
J-16 | G57 1417 000 | w2 v I LMY WYE A R BOARD 1
J-17 | G57 1418 000 | YV Zuwfk 2 ROD, connect 2 1
J-18 | G57 1419 000 | wx=&X Vv dLh RUBBER 2
J-19 | G57 1420 000 | Zv T LAV x/x— BAR 2
J-20 | GH7 1421 000 | £ &R/s4 SPRING 5
J-21 | 9BT 0601 603 | R b M6 x 16 £ BOLT Mb6x16¢ 14
I1-22 | 9SW 0600 003 | 2334 % M6 WASHER, spring M6 28
J-23 | 9NT 0600 003 | +» b M6 NUT M6 14
B J-24 | G57 1422 000 | FavtYAh)x—Ahvit— STOPPER, adjust cover 2
J-25 | 9KB 0802 593 | I3 AVFOFN ] MEx25¢ BOLT M8 x 25 ¢ 2
J-26 | G57 1423 001 | Av T LMYV hHo PLATE 1
J-27 | 9BT 0601 203 | A b M6x12 ¢ BOLT M6x12¢ 7
J-01 | G57 1560 000 | ESA KO HN—=T v COVER ASS'Y 1 |]28~31
J-28 | G57 1561 000 | ESA R Aix— COVER 1
J-29 | G57 1562 000 | 2> — COLLER 2 MH-603
J-30 | 9BK 0802 093 | 53V F@H LM MEx20¢ SCREW M8 x 20 ¢ 2
1-31 | M97 0412 001 | A& F % SPRING 2
J-32 | G57 1427 000 | 25 A4 A+ BRACKET 2 ]MH-BOSA
1-33 | 9BT 0602 003 | AL b M6x20¢ | BOLT M6x20¢ | 4 ['9FLY
J-34 | 8MA 0009 000 | 7B I avv—2r MARK 1
J-35 | 8MA 0126 000 | kSA RO TrAfarw—2 MARK 1
J-36 | 8MA 0515 000 | 7>E Y Fave—7 MARK 1
J-37 | 8MA 0517 000 | 7> &x v —2 MARK 1
J-38 | G57 0721 000 | ~WV YA Xv—2 MARK 1

— 25—



_ INZ—O—%—71/\— 8% (MH-603 - MH-608A)
- MH-608A) J. Lares ROTOR COVER GROUP

\, 9 —0O—-4—7)\—B% (MH-603
J : {-I\KI\;?MER ROTOR COVER GROUP

=S e ey

el e A e

e

Rii&s| a-—F &5 &8 an % # s "
No. - CODE No. PARTS NAME Q TY| REMARKS
J-39 | S73 1417 000 | v A DS ¥—2 MARK 1
J-40 | G57 1426 000 | ¥ FavFavfv—2 MARK 1




K N3 —0—%5—nN\—FE% (MH-803)

— %5 —53 I\~ (MH-803) HAMMER ROTOR COVER GROUP

IC . \XVMER ROTOR COVER GROUP

RU%EE| a—F &S 8 T # i ¥ &
No. CODE No. PARTS NAME Q TY| REMARKS
K-1 | G57 3411 002 | nN>rv—a—&X—H)3— COVER, hammer rotor 1
K-2 | G57 3412 001 | Norv—ua—&— YUY irA+2"| BRACKET 1
K-3 | G57 3413 000 | > AV ¥ PLATE 1
K- 4 |9BT 0801 603 | RN b M8 x 16 ¢ BOLT M8 x 16 ¢ 2
K- 5 | 9BT 0802 003 | Rn b M8 x 20 ¢ BOLT M8 x 20 ¢ 9
K- 6 | 9FW 0800 003 | e ¥ A% M8 WASHER, plain M8 11
K- 7 | 9SW 0800 003 | /7sfH¥ A4 A M8 WASHER, spring M8 11
K-8 | 9NT 0800 003 | +w b M3 NUT M8 11
K- 9 |[9BT 1217 003 | Kb M12x170 ¢ | BOLT MI2x170¢| 2
K-10 | 9FW 1200 003 | ¥4 % MI12 WASHER, plain  M12 4

& K-11 [ 9SW 1200 003 | /SsR2¥H % M12 WASHER, spring  M12 2
K-12 | 9NT 1200 003 |+ b M12 NUT M12 2
K-13 | G57 3415 000 | E>ARouFavty hi— COVER, front adjust 1
K-14 | G57 3416 000 | Yy Zzuav [k |1 ROD, connect 1 1
K-15 | 9ST 0161 603 | WY ¥ 16x16¢ PIN, sprit 16x16 ¢ 4
K-16 | G57 3417 000 | v X VI LMYV S A4 & BOARD 2
K-17 | G57 3418 000 | Yy Zuaw k 2 ROD, connect 2 1
K-18 | G57 3419 000 | v=&XvdA RUBBER 2
K-19 | G57 3420 000 | ZvdhFAH =z 3— BAR 2
K-20 | G57 1421 000 | A & 3% SPRING 6
K-21 | 9BT 0601 603 | Hi b M6 x 16 £ BOLT MEx16¢ | 22
K-22 | 9SW 0600 003 | 2%3HA4 % M6 WASHER, spring M6 33
K-23 | 9NT 0600 003 | +w b M6 NUT M6 23
K-24 | G57 1422 000 | FavtVAh/;x—A b yit— STOPPER, adjust cover 2

‘ K-25 | 9BK 0802 593 | e Z/sAx Y F KL MEx25¢ BOLT, w/washer M8 x 25 ¢ 2
K-26 | G57 3423 000 | #VI LMYV AFT PLATE 1
K-27 | 9BT 0601 203 | Kb Mb6x12¢ BOLT M6x12¢ 11
K-28 | G57 3561 000 | e ZA R ¥ H— COVER 1
K-29 | G57 1562 000 | 25— COLLER 2
K-30 | M97 0412 001 | A& R4 SPRING 2
K-31 | 9BK 0802 093 | eZ 342V *@KRN b MEx25¢ BOLT, w/washer M8 x 25 ¢ 2
K-32 | SMA 0009 000 | 7>E>Ihravv—2 MARK 1
K-33 | 8MA 0126 000 | eSZA RO L ar~e—2 MARK 1
K-3¢ | 8MA 0515 000 | 7 ¥ ¥ Fav~v—2 MARK 1
K-35 | 8MA 0517 000 | 7Y &Favf~>—2 MARK 1
K-36 | G57 0821 001 | W bhH A4 Xv—2 MARK 1
K-37 |S73 1417 000 | ?A PS> ~—2 MARK 1
K-38 | X57 1426 000 | ¥F¥avFavfi~v—2 MARK 1
q



TR e .

N

No~¥—0
HAMMER

—5—E S5 LR
RgTOR DRUM

GROUP

L N —=0-=5—F 5 LR
- HAMMER ROTOR DRUM GROUP

RIES| a—F &% ® & & % wE| W =
No. CODE No. PARTS NAME @ TY| REMARKS
L-01 | G57 1450 000 | NV —KSLAwFYAT v CUTTERASS'Y, hammer drum| 1 1~4]mlg;ggg
L-02 | G57 1453 000 | DwHYAFIL kY b BOLT SET, cutter 1 | 2~4 lomn iy
L-1 |G57 1462 000 | n>e—k5 A DRUM, hammer I ]MH_ngf";ﬁggﬁ
L-2 | G57 1454 000 | Zv—hby &Y A CUTTER. 36 e
L-2 | G57 1454 000 | ZL—Bbh v AV A CUTTER olo | 48| MH-803
L-3 |G57 1463 000 | 47 MY wrHA} BOLT . 18 | MH-603,608A
L-3 |G57 1463 000 | 47 MY v b BOLT 24 | MH-803
L-4 |9NP 0800 083 | A—ss—my 2w R NUT,Jock 18 | MH-603,608A
L-4 |ONP 0800 083 | A—/¢—mwZFw b NUT/Jock 24 | MH-803
L-5 | G57 1456 000 | 75> % FRANGE 97 2
L-6 |G57 1457 000 | 7z A hsswdy 34 PACKING 34 2
L-7 |G57 1458 000 | /S 36 x 62 PACKING 36 x 62 2
L-8 |[9BB 6206 002 | B—A~FT Y #6206 2RS | BEARING,ball #6206 2RS 2
L-9 | 9RR 6200 015 | THSAF+ v 7)Y y& R-62 RING,snap R-62 3
L-10 |G57 1459 000 | 7= bssw¥s 63 PACKING 63 1
L-11° [ S29 0425 010 | U2 & 943 A WASHER A 1
L-12 | 9BK 0801 683 | /%Y *@HAh M8x16¢ | SCREW MBx16¢ | 1
L-13 | G57 1460 001 | 75> Phr— L COVER L 1| 95% & Y ali
L-14 | 9BT 1001 803 | A b MI0x18¢ | BOLT MIOx18¢ | 4 |
L-15 | 9FW 1000 003 | & #4% M10 WASHER, plain ~ M10 4
L-16 | 9SW 1000 003 | /x3HH % M10 WASHER, spring M10 4
L-17 | G57 1461 001 | ¥4 kHsx—k¥aw BRACKET 2 | 955 & Dali
L-18 | 9BT 0801 603 | A b M8x16¢ | BOLT M8x16¢ | 8 |95ELD
L-19 | 9SW 0800 003 | /sAa¥AH 2 M8 WASHERspring M8 8
L-20 | ONT 0800 003 | +v b M8 NUT M8 8
L-03 | G57 3450 000 | \Y2— KSLNva VAT y | CUTTERASS'Y, hammerdrum| 1 | 23421 MH-803
L-04 | G57 3453 000 | v HYAFI Y b BOLTSET. cutter 1 |4234  MH-803
L-21 | G57 3451 003 | NTe—K A DRUM, hammer | |JBErELY
L-22 | G57 1517 000 | m—&—h 35— COLLAR, rotor 1

657 14 olp| 112 T-TA7 48 48 A ek MH 803
GS'7 (450 030 y % 3¢ 36 7& bt M(“[fg;




N9 —0—59 —{GEESR

Nyv—0-—%—{EHR% UP . HAMMER ROTOR DRIVE GROUP
M . HAMMER ROTOR DRIVE GRO
RHE#&ES| a—F BE R m & 7 e H &

No. CODE No. PARTS NAME Q TY| REMARKS
M-1 | G57 1481 001 | o2 o A5— BRACKET 2
M-2 |[G57 3412 002 | AV PLATE 3
M- 3 | 9BT 0802 003 | R b M8 x20 ¢ BOLT M8 x 20 ¢ 4
M-4 | 9FW 0800 003 | ¥ H A M8 WASHER, plain M8 12
M- 5 | 9SW 0800 003 | 7s3xBH % M8 WASHER, spring M8§ 8
M-6 | 9NT 0800 003 | +w b M8 NUT M8 9
M-7 | G57 1483 000 | Ao k—v % SHAFT, counter 1
M-8 | G57 1484 002 | Ao > =2 HOLDER, counter | |]Mn-603608A
M-9 | 9BB 6004 002 | =7V > #0004 2RS | BEARING, ball #6004 2RS 2
M-10 | 9RR 4200 015 | THSAF w71 > R-42 RING, snap R-42 2
M-11 | G57 1485 001 | Noe—2 RS —Yy— PULLEY, hammer 1
M-12 | G57 1486 001 | Ao > &x—F—1Y— PULLEY, counter 1
M-13 | 9KY 0503 501 | A&~ *— 5x35¢ KEY 5x35¢ 2
M-14 | S29 0425 020 | 24 ¥FHE B WASHER B 2
M-15 | 9BK 0802 083 | /s32WH®OFNL b M8 x20¢ BOLT M8 x 20 ¢ 6
M-16 | G57 1487 001 | Z R~ b 5 His— COVER, drive belt I
M-17 | G57 1488 000 | Z koS =Y —~ L A H TENSION, drive belt 2
M-18 | 9vC 0600 003 | V-~ b LC-60 V' BELT LC-60 1 H{ENo.101~
M-19 | G57 1489 000 | Z Ko F—VY —Hhix— COVER, drivepulley 1
M-20 | 9BT 0808 003 | A+ M8 x 80 ¢ BOLT M8 x 80 ¢ 1
M-21 | G57 1511 001 | N>re—rUV M7 S5 Hoi— COVER, rear 1
M-22 | 9BK 0801 683 | /3 VF®HLF MEx16¢ BOLT M8 x16¢ 1
M-23 | 9BT 1001 803 | A/ b MI10 x 18 ¢ BOLT M10x18 ¢ 3
M-24 | 9SW 1000 003 | 7SA& 4 % M10 WASHER, spring M10 3
M-25 | G57 1512 001 | g—&—7F—1— PULLEY 1
M-26 | 9KY 0704 001 | A& — 7x40¢ KEY 7x40¢ 1
M-27 | S29 0425 010 | 222K Ex A WASHER A 1
M-28 | 9BK 0801 683 | /33 Y F@#HI) b M8 x 16 ¢ BOLT M8 x16 ¢ 1
M-29 [ G57 1513 001 | norv—F ¥ a7 —A ARM, tension 1
M-30 | MO8 0817 001 | 7> =a>anm ROLLER, tension 1
M-31 | 9RS 1200 005 | AFvFY & S-12 RING, snap S-12 1
M-32 | G57 1514 000 | 7— AP 2 hS— COLLER 1
M-33 | 9BT 0808 003 | E/N b M8 x 80 ¢ BOLT M8 x 80 ¢ 1
M-34 | Gbh7 1515 001 | LAFZ ‘L’ STAY 1
M-35 | S79 0461 000 | FawtYEL D BOLT, adjust 1
M-36 | M97 0412 001 | A& K3k SPRING 1
M-37 | 9BT 1002 203 | &k MI10x 22 ¢ BOLT M10x22 ¢ 1
M-38 | 9SW 1000 003 | /3F¥H A M10 WASHER, spring M10 1
M-39 | 9VA 0360 003 | VL b LA-36 V' BELT LA-36 2
M-40 | G57 1516 000 | N>re—rUL hAos— COVER 1




M.

N 7—0—2—EHEE

HAMME

R ROTOR D

RIVE GROUP

M N2 —0O0—45—{=EEE :
« HAMMER ROTOR DRIVE GROUP
AMES| a—F &5 ® & & % nE| W =
No. CODE No. PARTS NAME Q TY| REMARKS
M-41 | 9BK 0802 093 | 3 V¥@#A bk M8x20¢ | BOLT M8x20¢ | 1

M-42 | 9CD 0801 603 | ®7FV*¥534Y M8x16¢ | SCREW M8x16¢ | 1

M-43 | 9SW 0800 003 |/~ 4% M8 WASHER M8 1

M-44 | G57 3483 000 | Ao ak—T 2 SHAFT, counter 1

M-45 | G57 3484 000 | A x—T 2 oh HOLDER, counter 1| ]H-803
M-46 | 8MA 0518 000 | A i—H v Fv 2v—2 MARK 1




28mpnino’ — LEAF
FRONT WHEEL GROUP

N.

MH-608A-803

39

25
25
28 \ﬁ
5 \ \g/ a2
29 33
301,&/‘ %{
' 21

22\@’
< \%/26
7\'IM.L“' ?39 2500 060

14 el
15
% 16 zs%przﬁ
J 24 D‘/#'/l'
M2

| "~

j@ M Y .
2

4 v

-l O 9

%

§03

C{BT~‘U“°°3 ”12 ) -\ .Q:\/‘,yj-:‘qjh/{__
Mlh‘“”&' (

pibtet
2

B Er57-3533 7060

T

N.

28mANER 7 — L\R31R
FRONT WHEEL GROUP

BHEE] a—f BE = i % % HE| # =
No. CODE No. PARTS NAME Q TY| REMARKS
N-1 | G57 1551 000 | 2V ¥V 7—4A 600 ARM, front wheel 1 | MH-603,608A
N-1 | G57 3591 000 | 2V ¥ 7—4 800 ARM, front wheel 1 | MH-803
N-2 | G57 1552.000 | ¥V 74—49 MHEY FORK, front 2
N-3 |15 B3%000 | w s TA—sho— COLLAR 2 MH$°35‘7
N-4 |9BB 6003 002 | R—AxT7Y Y #6003 BEARING, ball #6003 4 |68363000
N-5 [9RS 1700 005 | RFwFY > S-17 RING, snap S-17 2 )

N-6 |9RR 3500 005 | AFw7FY 7 R-35 RING, snap R-35 2

N-7 |9SC 3500 700 | >—nFv v/ CAP, seal 2

N-8 |[G57 1532 000 | B>V by ho— COLLAR 2}

N-9 [R06 2318 000 | TLs v > 180 WHEEL, rubber 180 2 s parEo3
N-10 | 9BT 0807 003 | A b M8x70¢ | BOLT M8x70¢ | 2

N-11 | 9SW 0800 003 | 7sx¥4 2 M8 WASHER, spring M8 2

N-12 | 9NT 0800 003 | #+w b M8 NUT M8 2

N-13 | G57 1533 000 | B>V >»7—ALMNUYHHZ— | COLLAR 2

N-14 | 9BT 1207 003 | Ak MI2x70¢ |BOLT M12x70¢ | 2

N-15 | 9SW 1200 003 | /s32¥H R MI2 WASHER, spring M12 2

N-16 | 9FW 1200 003 | B SH¥H A M12 WASHER, plain M12 2

N-17 | G57 1534 000 | 3w+ Vi HOLDER, adjuster 1

N-18 | 9BB 0810 000 | A5 A +R7Y > BEARING 1

N-19 | 9FW 1200 003 | & H4% M12 WASHER, plain ~ M12 2

N-20 | 9ST 0302 003 | 7y ¥ PIN, split 1

N-21 [G57 1535 001 | FavteVirowirr HOLDER, adjuster 1

N-22 | 9BK 0802 083 | <3 WF@HA b M8x20¢ |BOLT M8x20¢ | 4 | MH-603,608A
N-22 | 9BK 0802 593 | I RXVFORNVE MEx25¢ BOLT M8 x25¢ 4 | MH-803
N-23 | M07 0314 000 | ¥7&—uwv bAo% SPRING 1

N-24 | 9BT 1201 803 | AN b MI12x18 ¢ BOLT M12x18 ¢ 1

N-25 | G57 1536 000 | Y ZAHF23w€Y 1> K | HANDLE, adjust 1

N-26 | 9BT 0801 003 | ANk M8x10¢ | BOLT M8x10¢ | 1

N-27-1| G57 1545 000 | AV ZAHINZ KA 4 R GUIDE 1 | MH-603
N-27~2| G57 3537 000 | Y ZAHH¥NZKLHA K GUIDE 1 | MH-608A.803
N-28 | 9BT 0802 503 | & b M8x25¢ | BOLT M8x25¢ | 2

N-29 | 9SW 0800 003 | /xA¥HF M8 WASHER, spring M8§ 2 MH-603
N-30 | ONT 0800 003 | w b M8 NUT M8 2 |-

N-31 | 9BK 0601 693 | k5,t3xV¥®FN M MEx16¢ | BOLT M6x16¢ | 2 | MH-608A,803
N-32 | G57 1546 000 | ww N DYV AhFs HOLDER 113

N-33 | 9BT 0602 003 | & b M6x20¢ | BOLT MEx20€ | 2 ||\ o
N-34 | 9SW 0600 003 | /s3#4 % M6 WASHER, spring M6 2

N-35 | ONT 0600 003 | +w b M6 NUT M6 2

N-36 | G57 1538 000 | > KRR Iy PLATE 1 ] MH-608A.803
N-37 | 9BT 0602 003 | 4 b M6x20¢ | BOLT M8x20¢ | 1




887 — L\
N . 2 et "erouP

N 2ERAER 77 — L\ER
= FRONT WHEEL GROUP

MH-608A-803

RHiES| a—F &5 8 T ) # HE W &
No. CODE No. PARTS NAME Q TY| REMARKS
N-38 | 9FW 0600 003 | &S 4% M6 WASHER, plain M6 2
N-39 | 9SW 0600 003 | /44 % M6 WASHER, spring M6 1 J MH-608A,803
N-40 | ONT 0600 003 | Fv M6 NUT M6 1
N-41 | G57 1539 000 | AV 2A¥Favtwe—y MARK 1




S S —

O.

JXw 5 —E8{% (MH-608A - MH-803)

BATTERY GROUP

O.

Ny 7 —B3%k (MH-608A - MH-803)

BATTERY GROUP

AHEE| a—F &5 &R i £ # K& =
No. CODE No. PARTS NAME Q TY| REMARKS
O-1 |[GhH7 3571 001 |8y F0D—FUDH&A BASE, battery 1
O-2 | 9BT 0601 693 | EZNFYFORENLIMEx16¢ | BOLT M6 x 16 ¢ 4
0-3 | G57 3572 000 | ,sw7 V) —Hi— COVER, battery 1
O-4 |9CR 0501 003 | F~aRy M5x 10 ¢ SCREW M5x10¢ 3
O-5 | 9FW 0500 003 | EZHH % Mb WASHER, plain M5 3
O-6 | 9SW 0500 003 | /sS4 A M5 WASHER, spring M5 3
O-7 |9NT 0500 003 | Fw b M5 NUT Mb 3
O-8 | G57 3573 000 | 3w 5V -— 26A19L BATTERY 26A19L 1
O-9 |G57 3574 000 |y FV—a5A 0wy FR ROD, battery hold 1
O-10 | 9BT 0618 003 | AN b M6x180¢ | BOLT M6x180¢ | 2
O-11 | 9SW 0600 003 | /<sA2¥H A M6 WASHER, spring M6 2
O-12 | MO7 0813 000 | /—V AV HH A% WASHER 2
0-13 | G57 3575 000 [ v FV—5—TN (+) CABLE, battery (+) 1
O-14 | G57 3576 000 | 8w FVU—4—TFN (-) CABLE, battery (-) 1
O-15 | M07 0813 000 | S—V—AHHH% M8 WASHER, spring M8 2
O-16 | 9SW 0600 003 | /<xFH4 % M6 WASHER, spring M6 2
O-17 | 9BW 0601 543 | = wRIL b M6 x15¢ BOLT, wing M6x15¢ 2
O-18 | 8MA 0028 000 | W FYV—FHv—2 MARK 1
O-19 | G57 1426 000 | ¥FavFavfv—2> MARK 1

_42_




e

.y
i b |

P.

Smm - TRER

TOOL GROUP

,—

FArSmARK e

ZLooBita ¢ovvn
z:’l:’l:nl mn:un srame

4 teeg ave
Srtemema sy et

12

P.

1Em - TERF

TOOL GROUP
RAES| a-F &5 % & & % HE| @ =
No. CODE No. PARTS NAME Q TY| REMARKS
P-1 | M40 4412 001 | v orzLis 17 WRENCH box 17 ]
P-2 | OTL 1001 300 | Z,<F 10% 13 SPANNER 10x13 1
P-3 | 9TL 1701 900 | 2 s 17x19 SPANNER 1719 1
P-4 | M8L 1116 000 | >+ PIN 1
P-5 | ORP 1023 003 | RE> 10 R*PIN 10 1
P-6 | G57 1463 000 | 47 h Y wratn b BOLT 1
P-7 | 9NP 0800 083 | 2—ss—aw & Fw k NUT, super lock 1
P-§ | 111 1530 001 | awrosnm BAG, tool 1
P-9 | G57 9002 001 | A% by MANUAL BOOK, chassis 1
P-10 | 314490 0931A | Fv 2228  19x2] SPANNER,box 19 21 1
MH-608A,803
Trvv
P11 | 92107 2057 | @Kk 44— ®DRIVER 1 | |#ER
P-12 99921-2131-01 IV EY MANUAL BOOK, engine 1 |-
P-13 | FA21297 Yy hvF WRENCH, socket 1 |- MH-603
P-14 | KNI30OIAA | R2 U 2 k54 ,5— DRIVER, screw 1| |z2Ty
PI5 | KNS2009AA | 229 byt w MANUAL BOOK, engine || R
_— Alzt —_




